
 
COASTSIDE COUNTY WATER DISTRICT 

 

766 MAIN STREET 
 

HALF MOON BAY, CA 94019 
 
 

SPECIAL MEETING OF THE BOARD OF DIRECTORS 

 

Tuesday, June 8, 2010 – 6:00 p.m. 
 

AGENDA 
  

1) ROLL CALL  
  

2) PUBLIC COMMENT  
 
Members of the public may address the Board of Directors on the items on the agenda 
for this special meeting. The Chair requests that each person addressing the Board 
complete and submit a speaker slip, and limit their comments to three (3) minutes.  

  

3) CLOSED SESSION  
 

A. Conference with Labor Negotiators  
Pursuant to California Government Code §54957.6  
Agency Designated Representatives: General Manager  
Employee Organization: Teamsters Union, Local 856  
[...]
water at a location ahead of the first treatment step, or that a report be submitted to the primacy 
agency (California Department of Public Health (DPH)) explaining how returning the recycled 
water at another location does not impair the treatment process’ performance.  

In addition, any waste washwater produced by the water treatment processes that is discharged 
off site (to Denniston Creek) must be disposed of in a manner that complies with requirements 
regarding off-site disposal of spent washwater from water treatment plants (WTPs) imposed by 
the San Francisco Bay RWQCB that has jurisdiction for the DCWTP.  The DCWTP has 
discharged spent filter backwash water from the two existing WWR ponds located at the 
DCWTP site in the past. Any water discharged from either of the two WWR ponds now must be 
disposed of in accordance with the District’s NPDES permit. The recycled spent washwater 
must either be treated and returned to the head of the treatment process in accordance with the 
FBRR and CAP, or discharged in compliance with the District’s NPDES permit.  

Based on discussions with District staff, the washwater and solids handling system 
improvements will be designed to permit recycling all of the spent washwater, thereby 
eliminating the need to discharge water off site.  The WWR system improvements will be 

g:\pw-group\admin\jobs\08\0868026.01_ccwd denniston\09-reports\draft report 03-16-10\final draft preliminary design report (03-17-10).doc 



 

Preliminary Design Draft Report, Denniston Creek WTP Improvements Project B-4 

designed to produce recycled water that complies with both the 2 NTU turbidity goal and 
10 percent flow rate limit in the CAP, and the reclaimed washwater will be recycled to the head 
of the DCWTP in compliance with the FBRR.  

B.4 

B.5 

Experience Handling Washwater and Solids while Treating 
High-Turbidity Water 
Recent discussions with staff at the Metropolitan Water District of Southern California 
(MWDSC), Los Angeles Department of Water and Power, and Castaic Lake Water Agency 
(CLWA) indicate that treating high turbidity source water can stress and/or overload washwater 
and solids handling facilities.  This is particularly true for washwater and solids handling facilities 
that were designed to process the washwater volume and solids load associated with a normally 
low turbidity (less than 15 NTU) raw water supply.  These three water suppliers operate WTPs 
with conventional filtration, direct filtration, and contact clarification-filtration treatment 
processes, respectively.  Each of these three agencies operates one or more WTPs that treat 
the same source water supply, California State Water Project (SWP) water from Castaic Lake.  
This source water typically has turbidity below 5 NTU more than 97 percent of the time, but its 
turbidity has been above 15 NTU and as high as 100 NTU at times.   

The Castaic Lake water was between 15 and 50 NTU for most of a 60 day period between 
10 January and 11 March 2005 that included 3 weeks with an average turbidity of 40 NTU.  The 
collective operating experience of these three water suppliers treating high turbidity source 
water, with turbidity characteristics similar to the source water that the District intends to treat at 
its upgraded DCWTP, indicates that the volume of spent filter backwash water and pretreatment 
system washwater, as well as the greater amount of solids that is generated while treating high 
turbidity source water, will overwhelm washwater and solids handling facilities designed 
primarily to handle low turbidity source water.  Each of these three agencies had to shut down 
its WTP for one to two weeks and, in some instances, had challenges producing filtered water 
that met regulatory standards at times due to recycled water turbidity during this period.  Each of 
these WTPs had operational challenges after its washwater and solids handling system was 
overwhelmed by the quantity of waste washwater that had to be treated.  The MWDSC is 
currently installing mechanical dewatering units to permit handling higher solids loads at several 
of its WTPs due to this experience.  An on-going upgrade of CLWA’s Rio Vista WTP includes 
additional facilities and other improvements to permit handling higher volumes of spent 
washwater and to increase the capacity to thicken sludge solids for dewatering on sludge drying 
beds.  

Based on these three agencies’ experiences, the District should include significant 
improvements to its existing washwater handling and solids dewatering system as part of its 
planned DCWTP improvements project to permit managing the additional amounts of both 
washwater and solids that will be generated when operating at flow rates as high as 1,000 gpm 
while treating raw water with turbidity between 15 and 50 NTU. 

Existing Washwater Handling Facilities 
The existing washwater handling facilities at the Denniston Creek WTP include two earthen 
basins (WWR ponds), each with an approximate operating capacity of 300,000 gallons based 
on a maximum operating depth of 8 feet. The ponds receive spent backwash water from three 

g:\pw-group\admin\jobs\08\0868026.01_ccwd denniston\09-reports\draft report 03-16-10\final draft preliminary design report (03-17-10).doc 



 

Preliminary Design Draft Report, Denniston Creek WTP Improvements Project B-5 

existing filters. Discussions with District staff indicate that the three existing filters are typically 
backwashed once each day, generating between 30,000 and 50,000 gallons of spent backwash 
water per day. District staff also indicated that when having treated Denniston Creek source 
water with turbidity above 15 NTU, the filters were backwashed more frequently, and as much 
as 130,000 gallons of spent backwash water was produced per day.   

Normally (when source water turbidity is less than 15 NTU) the storage capacity in each of the 
two existing WWR ponds at the DCWTP permits backwashing all three pressure filters once per 
day for between 8 and 10 days before a WWR pond has to be removed from service.  The 
District staff also indicated that the solids in the spent backwash water settle rapidly, permitting 
DCWTP staff to begin recycling the clarified water from the WWR pond to the head of the 
DCWTP’s water treatment process about 1 day after the WWR pond has been removed from 
service.  District staff did indicate that the settled spent backwash water typically has turbidity 
between 4 and 6 NTU after 1 day of settling and that the settled washwater tends to have 
turbidity between 2 and 3 NTU throughout the 6 to 8 day recycle period.   

The DCWTP currently does not have sludge drying facilities. Settled solids accumulate in the 
WWR ponds, and the accumulated solids increase the turbidity of the return washwater. The 
WWR ponds are taken off-line and dewatered periodically to remove accumulated solids. The 
solids are then transferred to the NWTP for drying. Removal of the accumulated solids from the 
bottom of the existing WWR ponds is a very difficult, labor-intensive and time-consuming 
process. A vactor truck is brought in periodically to remove the solids. However, certain areas of 
the WWR ponds are not reachable with the vactor truck hose, and it is difficult to move the 
sludge within the basin to a accessible location for removal since the WWR ponds are earthen 
basins. 

B.6 Spent Clarifier Washwater and Filter Backwash Water Volumes 
Each contact clarifier (CC) wash typically includes a combined air and water wash step and a 
water (only) rinse step.  A typical CC wash will produce between 80 and 100 gallons of spent 
washwater per square foot of contact clarifier bed area.  Based on pilot plant studies and 
operational experience at water treatment plants with a contact clarifier pretreatment process 
treating source water with turbidity between 20 and 100 NTU for an extended period of time, we 
anticipate that each of the two proposed 10-foot-diameter pressure contact clarifier vessels will 
need to be washed (using coagulated source water) at between 4 and 6 hour intervals when the 
source water turbidity is on the high side of between 15 and 50 NTU.  Therefore, the maximum 
amount of spent washwater generated by the two CCs is estimated to be between 50,000 and 
94,000 gallons per day.   

Since the two CCs are expected to produce clarified water with turbidity that is less than 2 NTU, 
we also anticipate that the three existing pressure filters should be capable of operating for at 
least 24 hours between backwashes. Based on backwash operation data provided by the 
District, we anticipate that the maximum amount of filter backwash water produced during each 
day will be about 50,000 gallons.  Therefore, the maximum daily combined amount of spent 
washwater is estimated to be between 100,000 and 144,000 gallons.  The maximum flow rate 
that the spent washwater would have to be reclaimed and recycled during each day would be 
between 70 and 100 gpm, which is between 7 and 10 percent of the maximum DCWTP flow 
rate.   

g:\pw-group\admin\jobs\08\0868026.01_ccwd denniston\09-reports\draft report 03-16-10\final draft preliminary design report (03-17-10).doc 



 

Preliminary Design Draft Report, Denniston Creek WTP Improvements Project B-6 

If clarifier/thickeners are installed to treat the spent washwater, the surface loading rate should 
be 0.1 gpm/ft2, or less, to produced clarified water with turbidity below 2 NTU without additional 
treatment. Based on the maximum volume of washwater generated in a day of 144,000 gallons, 
the required surface area for a clarifier/thickener should be about 1,000 square feet.  

It should be noted that the FBRR does not classify filter-to-waste (FTW) water as a “filter 
backwash water”.  Prior discussions with several DPH District Engineers have permitted 
recycling the FTW water back to the head of the water treatment processes without additional 
treatment.  The FTW recycle water is also not included in the CAP calculation of the 10 percent 
recycle flow rate limitation.  In addition, the FTW water typically has very low turbidity and the 
FTW fraction in a recycle flow stream can be ignored in determining the coagulant feed rate 
based on coagulant dosage and the combined source water and recycle water flow rate. 

B.7 Annual Sludge Solids Production and Sludge Drying Bed Capacity 
The amount of dry sludge solids that will be generated each year is estimated to be about 
43,000 pounds.  The amount of solids produced is estimated from the amount of solids in the 
raw water (measured as turbidity) and the amount of coagulant and polymer added to condition 
the raw water. The average source water turbidity was estimated to be about 7.25 NTU, based 
on the available 2000 to 2009 turbidity data.  The typical ratio of suspended solids ((SS) the 
particles that are measured as “turbidity” that must be removed from the water) to turbidity is 
1.5 mg/L of SS for each 1 NTU.  Therefore, the average suspended solids load in the raw water 
is expected to be about 10.8 mg/L.  

The amount of aluminum hydroxide solids (the solids that bind with the particles and polymer to 
produce floc) that is produced when aluminum sulfate (alum) coagulant reacts with hydroxide 
ions in the water to form Al(OH)3+6 H2O solids is about 0.44 mg for each 1.0 mg of alum 
(including its 14+ waters of hydration) added as a coagulant. In 2006 to 2009, the average alum 
dose at the DCWTP was 15.3 mg/L. The average amount of aluminum hydroxide solids 
produced from alum addition is estimated to be 6.7 mg/L.  

Most of the polymer added to the water will be bound up in the floc (100 percent of the polymer 
added to the water typically ends up in the sludge), resulting in 1.0 mg of polymer solids in the 
sludge for each 1.0 mg of polymer added to treat the water.  The average polymer dose was 
3.0 mg/L, based on 2006 to 2009 chemical dose data, and the average amount of solids 
produced from polymer addition is estimated to be 3.0 mg/L. Discussions with District staff 
indicate that the current polymer dosage is about 1.0 mg/L. 

Based on the District’s source water quality data and chemical dose data, the average solids 
production is estimated to be about 20 mg/L of solids or 167 pounds of dry solids for each 1 MG 
treated.  Assuming that the pretreatment and washwater and solids handling system 
improvements permits producing 250 MG per year at the DCWTP, the amount of “dry (waste) 
solids” generated is estimated to be about 43,000 pounds per year.  Based on a typical sludge 
drying bed capacity of about 15 pounds per square foot per year (to dry the solids to about 
50 percent moisture content) for coastal areas in California, the required sludge drying bed area 
is estimated to be about 2,850 square feet.  

g:\pw-group\admin\jobs\08\0868026.01_ccwd denniston\09-reports\draft report 03-16-10\final draft preliminary design report (03-17-10).doc 



 

Preliminary Design Draft Report, Denniston Creek WTP Improvements Project B-7 

In addition to determining the annual average solids loading, the peak solids loading should be 
evaluated for the sizing of the washwater and solids handling facilities. Based on the most 
challenging anticipated operating conditions at the DCWTP, with a 1,000 gpm flow rate while 
treating source water with turbidity at 50 NTU, and using 25 mg/L of alum and 4 mg/L of 
polymer to condition the water for contact clarification-filtration, the maximum estimated solids 
production would be about 1,105 pounds of “dry” solids per day.  Assuming an “initial” sludge 
solids concentration of 1 percent for solids accumulated at the bottom of a clarifier/thickener, the 
amount of washwater solids during a 24 hour period would occupy a volume of 1,770 cubic feet.   

B.8 

B.8.1 

Evaluation of Washwater System Improvement Alternatives 
Two spent washwater treatment system improvement alternatives were developed for 
evaluation. The two alternatives are described in the subsections below, and schematic 
diagrams of these two alternatives are presented on Figures 1 and 2.  Alternative 1 includes 
evaluation of three locations where the new WWR basins could be located, two alternative 
WWR basin configurations, and two operational modes.  Alternative 2 includes only one location 
and one WWR basin and sludge drying bed configuration.  

Alternative 1 

This alternative would include two WWR basins that would receive both spent CC washwater 
and spent filter backwash water.  The two WWR basins would provide the ability to clarify the 
spent washwater and concurrently thicken the settling/settled sludge solids.  Sludge scrapers 
could be installed in the WWR basins to aid the thickening of the sludge solids. The design and 
operating intent of the two WWR basins would be to serve as the primary clarification location 
where the majority of the solids would be removed from the spent washwater.  The clarified 
spent washwater would either be directly recycled to the head of the DCWTP treatment process 
or delivered to one of the existing WWR ponds for further polishing and/or storage prior to 
recycling.   

Three new sludge drying beds would be constructed, and the thickened sludge solids from the 
new WWR basins would be transferred to the new sludge drying beds. The sludge drying beds 
would have a combined area of about 4,200 square feet, each bed with approximately 1,400 
square feet of area to store and dry wet solids. As discussed above, the estimated area required 
to dry the anticipated amount of dry solids is about 2,850 square feet. The recommended sludge 
drying bed area would provide about 50 percent more area than is needed to permit 
processing/drying more sludge solids, which may be needed if the average turbidity is higher 
than 7.25 NTU or if the annual DCWTP production is greater than 250 MG.   

Each of the new sludge drying beds will be similar to the drying beds constructed at the 
District’s NWTP in 1992.  The beds would include a perforated pipeline underdrain collection 